3

" MODEL'¢

~ G2090V -
(HYDRAUI.IC DRIV&MOWERS)
] \—/ o s L -.:F —-)E’;’;}’x H
‘ PARTS LIST .
Foo ey

P . o ‘ |
- TABLE OF CONTENTS . e D =
. S - /ﬁ
soomnmmn REMOTE OILFILTER ©..........00ccccoeriiirinnann e, M
ENGINE AND ATTACHING PARTS .................. P R FPOE s SO M
ELECTRICCLUTCH .........cooevnenninn e i d S TSRO Ab
FUBLSYSTEM <.ttt et e et e e e e e et e e e e e e e e e e e e e Ab
BASEASSEMBLY .. ..ot eevteeeeeieieeiitbiie et e e e eee e ee e e et ee e e A
BODY ASSEMBLY ............. e U e ——— 1. A0
n SEATLIDAND STEERING .......... A e e e e Al
> CDUALTAILWHEEL ... . ..........cocece. e Frrereees eeerieeeeerreeeangennn.  AH
SINGLETAIL WHEEL ... .~.......... e e et e B
" PUMP DRIVE CROSS SHAFT .. .............. —— SO SURT TR B
DRIVE ASSEMBLYARHE) . ... ecee ettt eee e e et et e e e e e et e e e s aaanss ... B4
DRIVE ASSEMBLY (L) ......00......... s U SOTOPR B6 .
.. STEERING CABLEWT ........... BT TPON AUTRRTORRTRTTY e B8
LIFF LEVER ...... rreeerres bt ee et eeeaas preraen et ae ., Seariesenees ~BB
HYDRAULICSYSTEM ....................... e, et BIO~.
ELECTRIC DECK LIF (INCLUDES WIRING DIAGRAH) ...................... feeeereraans SUUT —— BI2
WIRING DIAGRAM . .. ... et s ettt e e e E e e e e e S BIA-Q .
DECALS ............... S S T e “4.
MOWER DECK AND ATTACHING PARTS (52°) ..............eveennnn. et ——— e s
MOWER DRIVE (52) ... uvivennrnnnnrreeeeeeeeees e suennaanens reveeeanas et a e @ .
w4 -~ MOWER DECK AND ATTACHING PARTS (62°) ....5............... T e . €10
. MOWERDRIVE (62") -....oeevneenennnin, SIOUN BT UUTUUTO SRR L. M
© GEARBOX(MOWER) ..............0......7% e e e e e cid
5 _
. o . ‘ - ' ’I-‘ffé’\
_ p | -~ - k |
» L , S o
. k.-* e
y N
! . j
N
] B
w .
¥-




. _ REF
)

12
- 13
14
15
16
17

18

19

il

N

"'\\ ) ) 17

"
"
- ORI RA RN -

PART NO.
44857
BR93805
C44858
C44859 -
- C44860 -
C44861
. C46079
c4a5094
C34361
C34239
~%-=(C44865
"C44866
C34374
. 244868
C44869
13-3
. 195-102
13934
- 4#328
e
e

ST
I
A

.”‘F I

- T

* £45915 .

~_C37544
(37543
113-104
131-911
32455

. C44244

' C44243
113-108
C45105
C45109
C45111
C45273 -
C28294
217-1085
€33949
218-5154
C37531
C46222

. C37537
192-21
113-207
C37539
C41015
C44862
¢37819
€37820
C39403
C42240
c46218 .

' BOOSTER-FAN AND REMOTE
DESCRIPTION o

LQCKWASHER..... oo L5,

* LOCKWASHER - 3/8" ...

T UBCREW = #12 X 1/ 2 oot eeee e seee e oreeeerreneeen
HARNESS - wire (use before S/N 95351001) SROWN v
l'-zARNESS - wire (use S/N 95351001 and aftar).....iv. oo e sene s een s oo o

"FAN - BOOSIET e T 3
'SCREEN - rotating..........50......

~

- ~

\
OILFILYE

iﬁ",

—

© PIN = DiIOT e Sy e -

ZSPACER = a1t mmrn et B e

ADAPTOR - il.cooorererne i
GASKET - adaptor...........
PLUG - pibe 1/8"....... 7.
ELBOW - 90° .o oo
ELBOW - 90° ... e

FILTER ™ Oil ..o ececrvarenaeririann,

MOUNT - oil filter ......coo.......

HOSE AND FITTING....f. ...

BOLT - 1/47 = 20 X 3/& it b
WASHER - 5/ 167 oo oot

BRACKET = MOUN ...ttt eeeee st ee st cessessssneess s ee e omss ey oo T

~

A

. L . o
) L e e
ENGINE AND ATTACHING PARTS
. BRIGGS & STRATTON VANGUARD MQ_D\EL\
(See your local engine dealer for othierparts and repairs)
. ' ) o -

ENGINE - Briggs< Stratton Modé351447, type 1192

ELEMENT - air cleaner ................ LS ,
'BOLT- 6/167 - 18 X 1-1/4" e
NUT - 5/16" - 18 FLANGE LOCK .........coonnura
CLIP - "7 e
PIRE - @XRAUSL......co s senremssamcsse s
‘BRACKET - exhaust pipe......ccccrvvimengene
BOLT - 5/16" - 18 X 1" .o
DUCT - muffler, upper.......coovccircarenne

ISP SO }

DUCT = BOUOM oo e
SUPPORT = dUCT ... veneresereens R,

CLAMP - exhaust.... et

.............................................................................................................

- FITTING - street elbow, 1/4" NPT 48° .....o...oeoooveceeeseessssssossscsseresssenssassnenns

NIPPLE - pipe 3.5 w.ocioeveevesrrer.
PLUG - 1/2" - 20

rd

e A,

(20 Pp)..

UNIT - ail sending (use S/N 953510001 andg after)...............

SHAFT - stub. e

BOLT - 3/8" - 16 X 1™ oot sssssssrensnsersierstressnns
PULLEY - engine (use B3-55 set screw) .......civceeeeennns
KEY - 1/8" % 1/A4" X 1" it eteetein s esninssnns

CABLE - ChOKE ... e ve e ev v e seneionis
CABLE - throttl .ocveeeiiiecese et e sssssrsnnns

UNIT - oil sending (use bBefore S/N 95351000M) oo resrereseeessrrmesszprmss e

S WMWK = —

g T R TTTR I S EERLOEEY

-

[ G G e -

A_;_._;;;._.;..aA.;MN—A—»-*—A—-—JMWN—lA—l—i—INm#-—‘—'—‘

21




CONTA B WN -

[

REY- TN N SRR

A
..;e"o

—_— b
RWN

o

C37549

. C37550

C37551
C37552 -
€37563 .
37562
C31615
195-104

. 192-21
T TC3iea

192-22

113-335-

114-203
Lh

~a

37554 -

C44027 ..

214-103

" PART NO. - Qg
- C3781

y

-

195-521 -

- C45334

221-1101
C37811.
£34189

9 13N
10
. "C45333_°

C32455

C45061
C45062
13-17

- 131-1

e
- Nr;n ._‘;}__ .

_T"‘
- -.L“
P
'/
.
]
i

*CEUTCH ASSEMBLY:A..
BRAKE .- clutch.........2
ARMATUBE‘= b!utch
RQTOR - élutdh . :

-« I, sprmg‘and nut (3 eacp)
cOIl~ cfutch’ e
BRACKET - cluich sto;i..; ;
WASHER - retajning =7
WASHEH 7/16".0.. :
J.OCKWASHER’ 3/8".....,.. o
TWASHER - 151/8" 7. L R
= LOG KWASHER - Z{ 6"...!,.
BOLT 7/16" - 14 x 3744,
BOLT ‘3/8" 24 x 1- Mz"

“EILTER - fuel.......... . .zf‘“ e En \ T T Sl A WO Al
HOSE' - fuel (cut to Iength)
CLAMP ‘hose.... e
. WASHER - 5,/16" e Peerinst
CAP fuel tank (Wlth gauge)_ [21/4" threads}.
*"NIPPLE - pipe 1/8" a
VALVE - shut off .
" TUSHION - reservm,r _ S
NUT - 5/16" - 18 ﬂange Iock R S
CLIP - )" fuel line...
‘TANK - fuel (2-1/4" fl“el' tuberIaStlc) \Q:, :

‘BRACKET - fuel! tank... .

STRAP -Fuel tank......... o
BOLT - 144" - 20 logk...
NUT - 174" - 20 lock....: teeiesieians 3 y

QOLT }5/‘16'? L2 .. B S O STUUVU ST

—_
i

113-103%~
~ e N
)
- -
R - —
; A :;"_ o
e T~
5, \\
- Y
'
¢
r N ~
o
-
- JEE
[ o -
T - o)
= Y
- ! = -
.
" ks
“:‘l_‘

~ L T’\ "’:4 ) B T :; i
RESCRIPTION’ - J;_\_ ,J- R ;_m-,- z’* d 1;‘_ Y =

(I L NN X))




N3-417-:-; 4.;4BOLLI'- 1/2\ 13FI-1/4"....

ey 5 P
- R_f. j:-PART fuo
S &'_m;:46081
S0 (:375781”,._
T3 +1¢37579
24 C37577,
- VB '03?58»37&
Y 6. C37576
w 1772 7637586
-8
T izgar”
;10 7.7 1957108
SO, 192:23
:“ = 12&""
\ :\ ,13
4% 13171
TR LAs L ﬂ03]815~ -
T C37816\
Tz 13q
18 f:4~5250
18 - '@45099
=190, CA5085 -
20 C27501
21 © C25370
22 L Ca5102
- 23 cam
~ 24" >~ 131-938
25 195-104
726 - 113-219
27 . C44242
28 13-103
29 . 13197
30 131-1182
31 195-533.
32 C44403
33’ 113"-102“”\
34 19220
" " *
: . g
K . ‘ ’ :
: /
B ey Y B Rty

x‘“ *DESGB}B'FION '"‘wi; 5 h: i

- ‘BAR - cross..

N LOCKWA“SHER 1/2"
1294105~ - ;RUT - /20 EEL
. 132310 o PIN-~ cotter. /8" x 1'...
— NUT - lock’1/4%-

sy - deck R.H.. :
: ARM deck, L H. (showq)

- BOLT-3/8"- 16 x 2"

- LOCKWASHER

g;f_‘. : :BASE’ASSEMBLY

:BASE... PR S
PIN  Cross bar r.."

+ TUBE - Wit€ v s g
LOCK - fofwarf;i nose down“ RS /\
 BUSHING -“déck lift arm(s/a”‘ Iong) i
 BUSHING' ‘e pivot (‘hf,ji" Iong)

BOLT « 172" 133 21 /4"
WASHER = 1/2%Y0....,

SPHIN - lift assnst T O YOOl P
uiBOL -1/4' -—2Q,x s

ARM -idler ;]
BEARING - flangé*
PULLEY - "V" ‘idler
BUSHING - pulley....
"PULLEY +-illieh, flag,.
NUT - 3/8“ 1§ﬂange Iock
WA&HER 3/8"..

SPRING = @XTBNSION rrvoooeoeve v assess e e e s see oo
BQLT - 5/16" - 18 x 1" ...

NUT -5/16" - 18 flange lock
NUT - 1/2" - 13 lock...
WASHER -1/2"....

GUARD - belt... SR
BOLT - 5/16" - 18 X 3/4"

™ REQ'D

-




- .. . ‘;/ ' ‘ " : -,.‘. . . \.
| .4 AN _ .
L ‘ N BODY ASSEMBLY =~ -
PART NO.  DESCRIPTION ' ‘ Tt o “: REQD -
“‘C45866. BODY v ereenesiaessmmermsscsssariessesssasssmsalissesssesssessesssiassntssisssssssssssssssbiossssbasssnsssesaseasie e oo
C41175 |  .FEND L (SHOWN) coosvrrrerrrernserrrrrssrenee . gerherashernens?

\
i

e
o]
m
n

NOOOIPERWNN =]

Ca179 %‘FENDER - RH S
CANBR v BACK COVER .oommrmdimrsrsssssssrnon
C44844 GUARD RAIL ... o S sedosmmesssssisieseseeees s e anseasiens s ontessesesboeeees et aocis|
CCB7824 -+ BEARING .} Bttt g e
43419 "PAD safety walk L.H. ront..ervnenn....
C43420 PAD - safety walk R.H. front ........ccevrrrninons
€35067 BUBAPER - nylan ..o s cinsnseese s sceedesssesesnesabe e e
, C4%036 - TRIM - tower and rear Ild\{notshown}u
. R - 8 CA3421 ™ PAD - safety walk BH. SId b
. o 9 Ca1945 ©  GROMMET ...l eneiomdisssssieinessee b s cseesesseseens s
A ‘ 10 34808 BOLT =1/4" - 20'%x 3/4" 1apping ...cmeveedineiemmeenennnns
11 . 192-19 LOCKWASHER = 1/4" .coricternsaficsinnsnpener oo serecnsr
12 420586 BOLT - 5/16" =18 x 5/8" BlacK ..o\t
13 131-911 NUT - 6/186" - 18 flange 10CK......ccceincrenne.e.
14 M3-425  BOLT-1/2"- 183 x' 3" :
Y 15 131-70 NUT - 1/2" - 13 lock....
! 16 «C37822 . . ROD-brake.....oeeeeeennees
17 .132-332°  * PIN - cotter 3/32"%X 1"........o..
18 C41944 ‘DZUS FASTENER ..ot et
v 19 c37818 RUBBER BODY MOUNT. ooty
— 20 c3rsar - BODY MOUNT WASHER‘;.. .
21 37821 DASH BOARD ... oo ererrressresiossesesseessensessssssssssssssooas s ssesess oo
182-573 SCREW - #10 =24 X 172" {used on dash Doard):..........ceecorresrmereipensrneenssenss
C34117 . NUT - #10 - 24 flange lock {used on dash DOATd) ... b ersssseneseseneees
22 C37631 " GRIP - RANCUIE ... s ssrag s smssesssssssssssesssssnns
. 24 131-1362 NUT - FlANGe TOCK. ... oottt ie st eiee s eeeecees eene e et e sesseeseesemsemseses s mnessabessean s sans sl
- 25 NSS WEIGHT - tail (order from whole goods) W48 kit __....ooccirrerrcnrmirenenes
26 C37604 HANDLE = Brake .......oieccrcimrecemnes e ssssssessess s sasemepssesssassmsss Saessme e
27 C37630 BRACKET =-StOD ... eeoeoeeeeoeteecrioeeeeeesd . .
28 ' 113-3 ‘BOLT - 1/4" -.20 x3/4" oo,
.29 192-19 LOCKWASHER - 1/4".._........... ert e rae oot ane e mnae st e rens
. - 30 129-11 NUT = 1/8"% < 20 s ress s ssssasd ssansrasa assssens
3 113-65Q BOLT - 5/8" - 11 x 6-1/2"
32 - 195541 WASHER - 5/8"..................
.33 mn3-213 . BOLT-3/8"- 16 x 2-1/4" _
34 J131-366 NUT = B/8" = 1T HOCK oo et secme et sefereserer et vesasems s sensssbasnesssnssppnseesess s e

]

‘MNQ\JMMJ;LL-\..n_n[\J'_n..ah).l:.—t.pm_h'_n_n_b.,p..p_p.oom"_\_n_i;p_l_nm_a_n_u_.

e ~erbrrin o e ¥
[

ARPRIIRIELI)




——

' : \ : ’ .
\ ‘ - . SEAT LID AND STEERING
REF. { PART NO.” DESCRIPTION

1 N Cca4237. LID = SE e

2 , C37840  ,BRACKET } lever Iock.............one,

3, C37BAT /[ LATCH = 18VEF 10CK .ovorrooceeemcrericeencsmprsssntrssssssssseenersssesreos
4 CA2895 ; BUSHING,-..oeosos sttt ool

5

6

7

8

S C37B42 ¢ BEARING = DIOGK 1vvoeossessos oot N

C44915 LEVER.- steerlng\,\

Ca4481 LATCH -'S@a1 Hil....oevoeeerrrcenriariinnaenseeeceresesees s e srseeeas

. 44498 SPACER = 1atCh o et e

C42896, BRACKET - steering cable end ..o e pgunrtans

/(232465/' ~ RETAINER - hammess, S8t lit...........c..ormrimermicnmscsnsgm st

7 C44012 SWITBH - S0aL.... ittt et e e enecac s e ettt e

120 CAB202 - SEAT\.oooeooooooososo e soeste et ss sttt et sesoesses st e e

14 -~ C37826 PLATE - filller e e e e snaas s e seaas s abass st st s amsbens
.15 C37851 SPRING - latch, SEat lid.......c..oe et e st eas e e beeene

416 C37837 SPRING - bracket, lever lock...nei o,

§ 17 C37621 SWITCH - safety ...,

18 C37631 GRIP - hahdl6 ...,

19 42894 CABLE - steering (see page 39)

-
o w

TV RITeTTe

1

1

1

2

2
20 . (37616 CLAMP - steering cable..........c.ivn.... 2
21 37852 PROP - $€at lit..coecrevccrrarorsncerncrncrn 1
22 131-102 NUT = 178" = 20t eeeceessrssbesrssse s s sssisssssmssssesssmsssassssssrasssssessssessnress 8
23 NSS KIT - arm rest (optional) {order as machinery item} ... b -
24 195-103 WASHER - 5/16".......... cfresseesraseees et eee SRR b e e e et e b ens e nnep e e memeeasrenaser nenes S N 4
5

8

6

3

7

8

- 26 134 . BOLT -174" - 20 x 1" .
27 195-102 WASHER = 1/8 ettt eseceeeeeeeeeeseeeen eeeveeseeeeeesseeeesseeseessoesssmassensresen,
28 492-20 LOCKWASHER = 5/ 16" ... oo e ees s sneeessessmeessntesenes
29 113103 BOLT = B/18" = 18 X 1™ oottt ioesrssrec s ecermmss s ssmpesssssasssesssenes

- 30 182-528 SCREW « #7170 = 32 X 1/2" e eteeeeeesvasisnesessossiassonean S eeeeeeeenrseensssssanenns
31 193-1000  NUT- #10- 32
32 M-114  BOLT - 1/4" - 20 X 1-1/2" CAITIAGE .urrerrverererereasisreeerresn

.33 195-102 WASHER = 1/8" oo essssssssssssasssssssssssssssssssmensansens

- 34 131-71 NUT = 1/4" = 20 108K o ivverteivioseieemsee e eeeeeeeee oo eesoem s
35 133 TBOLT - 178" - 20 X B/8" .o Boeeeeereeeesssrieneeeseeesissmesssssegssssassesssnsssesssrnees Boerrresssnsessresrrenssisnenes
36 C42359 BOLT - 1/4" - 20 x 24_/
37 " 111-266 - BOLF- 'carriage°5/16" 18 X 114" e,

38 192-18 LOCKWASHER = 174" oooooooee e N
39 182-525 SCREW - #10 - 32 X 3/8".
40 192-18 © ° LOCKWASHER - 3/ 16" .....oecrreemereemnenrenecernacerecerreeseene
4 CA3137  SPRING = S8 ..oovoooeoeooeroeeeeeeeeeeeeesanaser e
a2 C43438 KINOB: « SEU.......niocvvuurnissaeesssisessssssssc e s ssssssssassssss st ssssmssossisasesssisaias asens
43 C25165 GROMMET =17 X 1-3/4" .o
. 22947 o TE - nYON
o _ C37830 TRIM - edge (12 - 3/4" cut to length

....................................................................................




g

e
¥

e 4

REF.  PART MD. ™

1 21920
2 C37824
3 7 C45610
4 C45645
5 C45618

- 6 C45689
7 C1499
8  195-2067 .
9 C45841

10 192-23

A N3-417

12 129-105

13 113412

14 C45708
15 C37860

16 85-58 !

17 C37915 .
18 113-448
19 C378639
" C44499
C45636
C45634
20 c4a5M
21 - 113-646
21 - 113-2606
22" 131-356
23 C45746
24 113-208
25 131-1352
.?26 195-541

. BEARING - ball*1 ..

WASHER - 1727 % 1-3/8" .o

" BUSHING - tail wheel hub....

) a o ﬂ J '
DTW10 DUAL TAIL WHEEL ‘ A S

DESCRIPT-ION ) .- . . REQD

FITTING - lubrication 1/4 .28 . S OO ST

AXLE - dual wheel
FORK - wheel
PMOUNT = 8XIE oot sees e s
ROD - axlg pivot ...

WASHER - 17 X 1-3/8 et eevseersessetans
WASHER = 1/ 2" X 17 cttiieoeeoeeeevet et s e oo ensees

{

cc

,Q;_._.Mmmmdm,.abd‘n—am-s%'%—»ﬂw—'mw

NUT - 1/2 -13..
BOLT - 1/2" - 13 X 1-3/4"
MOUNT - axle, front extensu)n
COLLAR - set 1. - N
SCHEW set 5,.-"16' 18 % 1/2' square head .................... freveerereeenns R reeeerenes
TUBE - axle... eetree bt e e ses e . ‘
BOLT - 172" - 13 X 7' .........
WHEEL ASSEMBLY ............
BEARING - wheel .,
TIRE - 13x5‘00 6

BOLT-5/8" -1 x 7-1/2"....
BOLT-5/8" -1 X M ...
NUT -5/8"-11..
PLATE - stlffener et
BOLT - 3/8™ - 16 x 1 1/4'

o UAR

¢ NUT = 3/8” = 16 FIANGE 100K. .o 2
. WASHER - 5/8" x 1-1/2 - | 1

- . okt

£l

4




—

REF.

oo~ hW

DO~ DO DW=

PART NO.

€37854
C37855
C44459
£37857
£37858 -

- C37859

C37860
C37861°
113-452
85-58
192-23
129-105
C37824
219-92

et
e

S

L

DESCRIPTION
AXLE - wheel «...........

BEARING - ball 17

<

PN

SINGLE TAIL WHEEL - -

. WHEEL ASSEMBLY - 1@l cooveeceve e s
BEARING - wwhee! ..o ‘
RIM = 87 W/ DOAIINIG e vee e s st st s teeee e e et et s een s e st s tees semessteans
FORK - 13l WhE@l..ooo.oooeeeceoeee oo :
CCOLLAR = SBE 17 crnrencs s s
SPACER -.tail wheel fork beedf e R R £ s e 0
BOLT - 1/2" - 13 x 9-1/2'...?;.... angeesersantesst s cnnens
SCREW - set 5/16" - 18 x 1/27 square head ... sereesiossss s
. LOCKWASHER = 1/2" oo eevverrissssnssssssssses s ssssssssss s

FITTING - grease 90° 1/4" - 28 self tap {caster pivot)

T L L L L L L L LT T LT ET LIy -y

by

-~

DRIVE PULLEY AND CROSS SHAFT {TRANSMISSION)

PART NO.
C26437
C37725
€46092
C46100 .
C16714
c37700 -
C37704.
195-102

'C46097
- C37703
- N3-207

C46088
113-103
1134121
192-20
129102
131-938 7
C46102
195-2067

132318, ™

C15672
113-209
131-1352
C46105
11-342
C14768.
195-103
131-1181
83-56

. DESCRIPTION - |
BELT - transmission dfive ... iomimiimrasssses et ensenamss s e ssassass s sy groes

KEY - 5 x 5 x 26 mm
HUB - drive plate ............ '

~iFren

MOUNT = 1Tt e eerie

BUSHING ..ottt et

PLATE - drive.............

WASHER = 5/16° 10 Q8. .......ooommsooossseo oo
WASHER = 5/18" .ot eoereoos e
SHAFT = CIOSS ..cvuuureeurems e sieteesicastceee e eeeeeoeeeeeseseseem s s st ene b saben s b s sttt baas st

SPACER......ccienen

BOLT = 3/87 ¢ 16 X 17 oo messssessseseem et e
PULLEY -'drive (includes drive plate}..........ccmiinmiicc e e

BOLT =5/16" = 18 X 17 oo emseesseses e eesseseeeee
BOLT = 5/16" = 18 X 2" oooeeeoreeveroeesessenesseossesssesseseoeneen

LOCKWASHER = B/ 16 .ot

NUT - 5/167 - 18

REQ'D

NUT - 3/8% = 16 flAange 100K .. cevvceeeeers s smarssissmsssesresesamsss s sesssssssreesssiesssuassssssasmasssscsonsss ©

ARM - idler ................

PIN - GOt cootereves oo e irsenereene

o

NUT = 378" = 16 fIANJE 100K rrmesiiesseiesieetmes

SPRING - tension

WASHER - 3/8"

..........................................................................................

NUT.« B/87 + 16 100Kow...oioorrmoss i
SETSCREW - 5/16™ = 18 X 5/16" ...

............................................................................................................................

BOLT - €arfiage 378" = 18 X 17 oo reeresss e eetaessassesssees s oeeeeneee
SPACER = 3/87 X 1/ 2 oo srseseseesenssseass e aeemseemtseneseemeeeeeneesee

33




: : ' L . DRIVE ASSEMBLY RH. - .. | ™

PART NO. DESCRIPTION
~CABDB? TRANSMISSION - ZT . e
C37730 BAND - brake .......ccooviiiiiciiinmsmsseennnne.
C37na - DRUM = brake .....cooccocecivicicceea.
C37732 RING - shap............. reerergeanesee e anenn
132-332 PIN - cotter 1/8% x 17 cviieeeiieees
€37733 « ROD - brake.... e en
C37724 COLLAR - brake rod............ 5.0
131-71 NUT - lock 1/47 - 20 ...
- C37725 SPRING ..o e ‘
e . 10 195-102 WASHER - 1/47 v,
.12 ° C37737 RING = SNAD e rersirsisctt e serenins centoressensnseseomsssrssssasasraness
14 C37739 BEARING ..ot cessrsaat et seassest e besesss e messene s masren
- . - 16 C37657 INUT = UG 1727 - 20 ettt eeiame s stse st aeeec s sram et e s sanas an b e s ean s rms seem s et sncrnsvabanion
. 17 C45399 PUMP - hydro RUH. oot rs s nssse s sesss b esisastssantsens 1ot sesssissasssennssenen
18 C45166 LEVER - transmission dumiP B.H. ..o see s es s seemsseeseseass s smsreeneas semesesosin,
C37743 BRACKET - dump lever Stop ..o e
20 C37744 SPRING - COMPIeSSION . ..ot e res b st et rbs bt s b
21 195-103 CWWASHER = 3/87 oo e S seis e ess e st s es s e e ettt e enes e
22 C45300 "0 RING - mounting.......c.ooveeemescemnnssnane, et eraret st es et s et b sint s eant s emm e ben e s e aernnds
23 C37747 BOLT - dump valve ... s easnmeseneens
24 . 192-20 -LOCKWASHER - §/16™ .._...covirerriniinens erereree s eansne
25° 129-102 NUT - 57167 -~ 18, rnesnnaens
26 C37763 WHEEL ASSEMBLY ..o venies
C376562 TIRE- 18 x 950 -8 ....cccoeileees
C37656 © _RIM -wheel BX 6 ..ot
27 113-120 BOLT-5/16"- 18 x 1-3/4" ............
28 113-134 BOLT - 5/16" - 18 x 7-1/2" ivuviiene
. L . . - _ 29 13-203 BOLT - 3/8" - 16 x 3-1/2" mounting ....
] ‘ : . - ‘ . . ' . ‘ 29 ©113:267.  ° BOLT - 3/8" - 16 x 4" mounting
' . - o - ‘ . 30 131-1181 ° NUT - 3/8" - 16 lock

s}
m
m

¢
DN R W =,

—
w
-

) B . 31 UC37752 ¢ KEY -5 x 5 x 25 MM ..
' ] : : 32 .192-21  °  LOCKWASHER - 3/8" ..o

- S 33 218-B354 © ADAPTER ..oovooocecoennsssoeeiorenr Fresesssssssensessesssssssessssesnes s sisses e
» ‘ . 34 2185278 ADAPTER - 90° .......... et veeaR e e ss e e £ 4 S 1R R .

.35 129-103 NUT - 3/8" -16

...............................................................................................................................




37
DRIVE ASSEMBLY L.H. |

PART NO.  DESCRIPTION : REQ'D
C46087 . TRANSMISSION - ZT
C37730 _ BAND - brake ..........iccoovveemreesennns
C37731 DRUM - brake ...l
C37732 RING = SNAP v e
132-332 . PIN-cotter 1/8%-x 1" e,
C37733 ©  ROD - brake ..o
-C37724 COLLAR - brake rod................
131-71 - NUT - lock 1/47 - 20 ...
C37725 - SPRING ovoeeev e serccnens
10 . 195-102 ‘WASHER - 1/47 e
1 €87736 . SPACER ....covueummmermaassassise
12 C37737 RING - 518D oo
. 13 - C37738 GEAR ..o ecirseneiraeins
14 C37739 - BEARING ........
: 15 C37740 SPACER .ccinfeecr it eeeeseeeeeseeeeeess e seseerans
16 CA5398  PUMP = RYGT0D LoH. cootiveeeoeieeece oo oo esessesesssssemeeeeeessessessseseesseessees s seseeseessse s senss s seessssereaon
17 218980 . FITTING = SO° MAlE 10 FEMAIE w...ovoevecoseeooeeceseaereoane oo oo eeeeeeessrsesseesesesesssasesseaeeeeneeae
. B . .18 CA45165. ' LEVER - transmission QUMD LH. ....iceririuieecoeceseeces oo eess oo eeessseneeeseeeseeseseneseeesrens
' 3 19 C37743 BRACKET - AUMP [@VEE STOP oorvovvoeeseeeeseetsessaesieereeeeenemereeiseees s evesseeesseeees
- . - 20 C37744 - SPRING - COMPIeSSION ..coorreerrecemermreerisecmseessescserscss s sessmsssnmssssssans
— , . - 21 195-104 WASHER - 3/8" ..o
~ 22 CA45900 - “O7 RING - MoUNting......ooeeveeees oo et
S 23 C37747 BOLT = UM, I@VBE S cemeceneeees Joene e s bbres st eee s s s eeat st as s emsseeesees e serees st sren o ren
- 24 . 192-20 TLOCKWASHER =5/ 167 .....ooc.. st ssasiesesssse s sseees e sees e seermes osnssssssssssssmssssasosssmssoe
25 129-102 NUT = B/ 187 = T8t st eeess e e eeeereseseseesseeessoesresmseneses s arenes
27 13-120 BOLT - /16" - 18 x 1-3/4"
- 28 113-134. BOLT - 5/16" - 18 x 7-1/2" .., ,
29 . 129-103 NUT = 3/87 = 16 ..t bases e sissis oo e eeema e e omeseseas s seess sttt ook
, . _ ; 30 131-1181 NUT = 3/87 = 16 10CK . cvuveeetcreeieeecceieeeeeeeeer e
-~ : - 3 C37752 KEY - 5 X 5 X 25 MM weorcorerreeeeecceommrevonneeeasSrvesmrammsasssnges
- ' 32 192-21 LOCKWASHER - 3/8" .0 oooeooeecoomeeeerooeemesiveensasnen
33 218-6364. . FITTING - male adaptor ... ...
34 . 218-5278 FITTING - male adaptor 80" ..............
35 1N3-203 BOLT - 3/8" - 16 x 3-1/2" mounting
35 © M3-267 BOLT - 3/8" - 16 x 4% mounting:

-
m
m

OO~ WN =

....................................................................................................................

37763 WHEEL ASSEMBLY - not shown .o,

C37652 TIRE - 18 % 9.50-8 ....evvveveecrrecensrronne

_ C37656 RIM - Wheel ......ccoooooocpmeenrmrncsarnone

\ 37657 CUNUT = IO 1727 = 20 et Fereeoee oo eeeeveeees e eeessrassaeas s esss st nase s ts s st bt eme e

’_}r_zl i " Gt S

P




) _ \
38 - . .
- C43293 STEERING CABLE KIT .
REF. PART NO.  DESCRIPTION ) e . | © REQD
1 c42894 'CABLE - steefing 46", : . : 2
2. 193-1000 NUT - #10 - 32... Foreernes 8
s 3 742895 BUSHING - steerlng “cable 8
4 n1-1m BOLT - 1/4"-20 x 1” carﬂage OSSOSO S
¢ 5 195102  WASHER- 1/47 ~ 10
. 6 131-71 NUT - 1/4% - 10....,.... ) 6
7 13-4 BOLT - 1/4%-- 20 %, 17....... 2.
B C42896 - BRACKET - steering cable end 4
9  C42897 ° | LINK- _control cable .. 2
10 C42898 : BELLCRANK... 2.
: - 1 - ciena, BUSHING e 1
' S ) .- 12 C42901 -BRACKET - bellcrank mounung 2.
¥ - .~ 13 .. C167456 ' ~BOLT -shoulder.... - C2
L 14 195-533 WASHER - 1727 ... .2
15 . 4311352 NUT-3/8"-16 flange Iock s C2
16 1n3-103 BOLT - 5/16" - 18 X ‘l' : 4
: . - 17 131-en NUT - 5/16" - 4
o ' ‘ - 18 134  “BOLT- 1/4"- 20 N L 2
. ' 19 195-102 WASHER - 1/4" ... ettt et essnnnsssaseenneensnessennnest D
- . 20 C42903 ~ PLATE - cable mountmg 2
t : 210 a31-11 7 NUT- 1/47 - 20 lock.. 2
‘ 22 - C42902 BRACKET - cable mountlng .2
23 C42904 ARM - transmission ... 2
24 C3s73. PIN - spring 2
5 LIFT LEVER
1 C44942 I = I O OO 1
' 2 C44948 ' PIVOT = lifteoeeseerseerees et 1
- 3 C37631 GRIP - handle... . 1
4 C44949 . EXTENSION-Ilft Iever upper 1
5 - (42895 BUSHING... ; 1
. 6. C44952 ~ BRACKET - Iever lock. down ................... . e 0 1
7 111:132 BOLT - carriage 5/16" - 18 X 3/4' : ' 2
- 8 N3-103° - BOLT-5/16"-18 x 1°... et enaeen 4
9 131-911  °  NUT - 5/16" - 18 flange lock .8
} ) : ( 10 13-, BOLT- 1/47-20 x 1/27 ... 1
' A ) 1 C45120 SPRING - torsion ............... e erereereeeseerenetaeseeneseeensemese e et et et et aeeer st et resee e mpeeteseeneeseee <1
Vv

!




40

- ‘ I A

=
. m
m

OO BN =]

Ly

PART NO. &

131-69 -
195-103 .
1N3-19
C48495
C37769

.C37632

C37772
C37778
214-254

-C37637

C37636
C42785

-Ca2784 .

C42784 -
c42784
42784
C42784
218-5280
218-5182
214-274
C37787
113-3
195-102
131-1102 |
131-934
121-21
C42590 °
C41986
C32455
113-102'
131-9M
38794

- 46083 -
113-1

_ CLAIVIP hose 5/8' . .

"HEAD - oil fllter

- HOSE - hydraulic 3/8" x 38" (48" cut to length) -
HOSE - hydraulic 3/8™ x 24~ (48' cut to Iength)

' GROMMET - 1/2” ID x 1* 6b

HYDRAULIC SYSTEM
DESCRIPTION C

NUT = 1OCK B/ 187 rerooeerevsceecesnnsnesstssmsasiseesssesenssfosssnasse bssssssssasassanssssessss s sssssssesssssssssssessanans

WASHER - 5/16" ...
BOLT - 6/16" - 18x 2-3/4'
BUSHING - rubber ..

"COOLER - O v

CAP - oll tahk....,.........-..............................................:::::'.:::.:::::f:'.:::::f:::
MOUNT = Ol COBIRF ..ottt ittt

FILTER - oil..

HOSE - 5/8" x 11~ (12" cut to length)...

HOSE - hydraulic 3/8" x 13" (48" cut to |ength')ﬁﬁ'.ﬁﬁ,'.ﬁﬁfZﬂlﬁﬁiﬁlﬂﬁ""
HOS ydraulic 3/8” x 257 (48" cut to length)
HOSE hydraulic 3/87 x 277 (48" cut to length) e

FITTING - male 90° adapter....
FITTING ~'male tee adapter
CLAMP - hose 3/87...

BOLT - 174" - 20 x 3/4" ...
WASHER - 1 /4" ...............................................................
NUT - 1/4" - 20 lock .. ereeenereinn
NUT - 1/4" -20 flange Iock .............................
BOLT - 1/4~ - 20 x 3/47 selftap...
FITTING - 90°...

FITTING - 3/8° hose barb x 3/8" FM JucZ.'II'.:IIII:fﬁ.......IEI:]II’III}IZIIZI:IIZZII'Z: i

CLIP - .

BOLT - 5/16” : 18 : 3/4_

" NUT - 5/16".~ 18 flange lock

FITTING - 5/8" hose barb x 1/2" FM Jic
MOUNT - oil tank....

................................................................................................

BOLT - 1/4' 20x 1/27...

[a]

REQ'D




42

GROUND g ack

ORANGE

YELLOW .
. @ STARTER -

é ------ T

';f ORANGE SOLENOID =

BATTERY

REF.

[{e e LN I B L R SR VI LR

REF.

N h Wk =

* PART NO..

C45697
C45700

'C29804

195-2067
132-320
113-426
131-1182

- C45768

113-103
131-911

C45766
C45706

PART NO.

C45705
C45775
€45780

Ca4495

C31947
C30260
C24813
C31948

ELECTRIC DECK LIFT
CYLINDER STYLE

DESCRIPTION
MOUNT - cvlinder
BAR - cross..
PIN - clevis 1/2" X 2—1/2"
WASHER - 1/27 ...

e 3/32_ : 3/4_

BOLT - 1/2" - 13 x 2-3/4"..
NUT - 1/2" - 13 lock
LINK - spacer...
BOLT - 6/16" - 18 X 1"

NUT - 5/16" - 18 flange Iock
SHIM - cylinder mount.

...........................................................................

CYLINDER - uﬁ........-.....=...............IﬁfIZIZIIIZZEIZZ:IIIIIZfﬁf:f:ﬁf:........]ZI‘.ZZZIZIIIfﬁ'.fiiﬁZfﬂ:f::f.::_'.'.:

ELECTRICAL SYSTEM (DECK LIFT}
CYLINDER STYLE

DESCRIPTION

HARNESS = WlC.or oo e i
" SWITCH..

NUT - 15/32 - 32 with DOOT (SWICH MOUREING).....r.ecrrnrrrcreemros s

DECAL - lift switch ..
KIT - fuse holder..
FUSE - 30- amp

CONNECTOR - wire hamess..............
CONNECTOR = it BCTUATOL .o eisroassaeasssesrimsessrssasssasssadhonssensasssssssssessssossssessesssecenss

= c
N N N g
I )

REQ'D

o o

s}
m
Q
o

- et b sk amd o owek —d




44 4

oG
T8
B
¥
Y
T
- Rary
o]
YR
anw

BL
BIY
G
R

G
w

WIRE COLOR CODE

« Dark Green

- Twn/Black

- Blmck

« Yellow/Black

- Yallow

= Tan

- Dark Graen/Ysllow
- Oranga

-+ Yellow/Red

- Black/Yellow
- Grean/Black
- Red

- Graan

© White

B
T N
(.70
1 @\ BL . )
T — )
s : OIL PRESSURE >———qy |8 .
HEADLIGHTS LIGHT . . o
w ’
AMMETEH | HOURMETER Sl
A T T '
4]:}: LIGHT
SWITCH
5 i+ '
s ey, .
. oy . P
. yal P PP
GNITION 3 R b §
1 1 o “ L . }
SWITCH M L ™M
: ‘¥IR G '
O A o R L —
AP Tu b )
. P e
ENGINE ALT. U()\_ : j
1 [
1|
R .?' ______ 4
w—! :
SWITCH ‘ s M PPy
B \I LN S T W W
+ STARTER l— @
PTO 8 :
,@ s
BIY A
CIRCUIT 5 :
0 BREAKE#
2
1 = .
Ll g
R
v Q
- +
' BATTERY YiR
Ot J '
BRAKE J
SWITCH
ALV
SEAT SWITCH - ' =
; -
. - i ~—0g ‘\1 —]\._J )
oG
TRAVEL Tig i
LOCK v Y8

SWITCH

REF. -

e

12
13
14
15
16
17

18
19
20

22
23

Wk -

— O W~

'RAﬁrNo

€45635 *
£45539
C37505
C32178

C22573

C37508
C37509
14304
C31937

Ca4469
C43044
C30267
32407
32397

1 193-63

C323986
C28413
C458%17
£45536
C45537
€37821
182-625
192-18
193-1000
182-5628
C40Q0 -
C44261
C375M
C37528
C44075
C33024
113-3

131-934

192-19
129-101~
37623
C37531
C41643

C42240

C31947
C30260

HEADLIGHT ...

-swwm4lwommomeCmm9cmﬁ ............ o

. SWITCH - headllght
) SWITCH—lQnmon

LOCKWASHER - 5/8" ...

ELECTRICAL SYSTEM
. (BEFOREASIN 953510001)

DESCRIPTION
HARNESS - wire, main.. s
HARNESS - wire, alternator and magngto ...........................................
BREAKER - circuit, 10 BMP oo

...........................................

LENS - headllght '
BULB - headlight ...
. RECEPTICAL ...
GASKET headllght

NUT- 1/2 - 27 (Black) PTO switch retammg S
KEY -‘ignition .
CAP - nut, |gmt|on swutch

NUT - 5/8" - 32 |gn|t|on swnlch
AMMETER... S SRV
METER - hour .......

LIGHT - ail .................

SWITCH - seat..........
SWITCH - safety
SCREW - #10 - 32 x 3/8" (safety switch mount)......................
LOCKWASHER - 3/16" {safety sw:tc_h mount}....
NUT - #10 - 32 Lock (safety SWItCh MOUNT) ..o iereieeeseees e eeeesseeeemsees s esses e
SCREW - #10-32 x 1/2° (safety switch mount)..................
BATTERY - 12 volt ..».... " eeeemeeenneenn
WIRE - starter...
CABLE - grognd
WIRE - headlight
SOLENOQID * start..
BOLT - 147 - 20 x 3'/4' (solenold mountmg)
NUT - 1/47 - 20 (solenoid mounting)..............
LOCKWASHER - 1/4" (solenoid studs)...x
NUT - 1/47 - 20 (solenoid studs)...
CABLE - battery positive to solenmd
SWITCH, - oil light ...
WIRE - ground ...
HARNESS - oil pressure swntch
KIT - fuse holder..,
FUSE - 30 amp

.o~

5

&, e




T 46 WIRE COLOR CODE .
5 - DG - Dark Grean
T/B - Ten/Black
B - Black BIW
Y/B + Yellow/Blnck
PTO
Y- - Yallow
y T ton , SWITCH |1 ¥
.r,' 'DG/Y - Dark Graon/Yallow T8
o - Qrange y ’ ™
YR = Yallow/Red
B/W - Black/White . :
BL ~ Blua N '
. BrY - Black/Yellow BL
Gm - Gresen/Black R -
- R - Red / Q1T N .
G. - Greon . -OIL PRESSURE L
w _ Whhl_ HMEADLIGHTS ) LIGHT
v . - AMMETER ’ ] i HOURMETER
@ R —
LIGHT .
; SWITCH .
3 I s - +
. M o
)"BI B L, .
_IGNITION s L R .
) . SWITCH M omB {‘-—‘ p—a
: YR - G— —
. "NJL-_./‘\_J‘\—
. : = e P Pt P iy
T e ' .
ENGINE : ALT. P ( 1 2 o . [
. . \., e CARE, BL L) -
_ : oIL " N
| =3~ |,- PRESSURE =] oL~ o - \
A . . SWITCH ‘ \ da )]
'?3\ L BIW — LT N T S
- STARTER - -
. ‘ 5 ) .
p B i ¢
- i . PTO . . ,® -
- 8y Y
p
=~ AN ciReinT [E; =
: m . BREAKER ,
. 2 h |—-|' B ’
b - ~ v e 1 =
p i 5
T ) &
..-;;‘
.
.I .J
- . BRAKE : J -
X . SWITCH . -
[ % Y \ '}_‘

REF.

J wmN=

— =

12,

13
"4
15
© 16

18
19
20

21
22

24

2

27
28

© 29,

—=OWwm~l

-€240869

. PART N@.

C45535
€45539
C37505
C32178

C22573

C37508
C37509
€14304

.C31937 -
CA44469 .

C31620
43044
30267

- C32407

C32397

- 19363

C32396
C29413
C45917.
C45636
C45637
C37521

182-525
192-18

. 193-1000 -

182-628
C41010
C44261°
C37511

. .Gi87528
- 44075

C33024
133
131-934
192-18

128-101

C37523
C46222
C41643
c46218
C31947
C30260.
133
195-102
129-101 ~
C37983
C38677
13171

.BREAKER - circuit, 10 amyp ..

- NUT- 1/2" - 27 (Black) PTO switch retamlng

. CABLE - ground

. NUT- 1/4" - 20 (snhégmd studs)
. CABL;& battery positive to soleno:d

'BRACKET - hold down...

q "

ELECTRICAL SYSTEM
{S/N 953510001 and after}

DESCRIPTION S - 'REQ'D
HARNESS - wire, main.. .

HARNESS - wire, alternator and magneto

HEADLIGHT ...
- LENS - headhght .
BULB - headlight...
-RECEPTICAL...
GASKET - headllght

SWITCH - PTO {(also use C31619 Cap}

NUT - 1727 - 27, (Black) PTO switch retaining.... et anebt st et et stent e eemanmem e rereenn
SWITCH - headllght . cerseesonen

SWITCH - ignition ...
KEY: - ignition ........cccccoevivevemennne
CAP - nut, ignition switch...
LOCKWASHER - 5/87...
NUT -5/8" - 32 lgnmon swnch
AMMETER....
METER - hour eerer et e eane e smne e Topne

[ {e]o ) S 1] DO :
SWITCH - seat...
SWITCH - safety : y ceeerersfona

SCREW - #10 - 32 x 3/8" (safety switch mount)
LOCKWASHER - 3/16" (safety switch mount)..i............
NUT - #10 - 32 Lock (safety switch mount}............
SCREW - #10 - 32 X 1/2" (safety switch MOUNTL it et
BATTERY - 12 volt .. "
WIRE - starter........ccooeenaee
CLUTCH - PTO....ccee

2

‘_n'_t_._n_;mm_l_sm_n‘_a_a_t_a_A—l_\_n—l_;l\_).a._\._n__n._a:\)_bﬂ_l

WIRE - heatllight,....
@’LENO:D start
BOLT ~1/4" - 20 x 3/4" {solenoid mounting}....
NUT - 1/4" - 20 {solenoid mounting} ..........ccoveene..
LOCKWASHER - 1/4" (solenoid studs)

L

-

i

[T TN LN O L

SWITCH = 0il light ... e e e eeecer e sernne

WIRE.- ground ... : errttaedenssessensaede s rvassrentersbeassenssennasas

HARNESS - oil pressure swntch

KIT - fuse hglder....
FUSE - 30 amp

BOLT -'1/4" - 20 x 3/4

NUT - 1/47 -

BOLT-1/4"-20x 7 ...
NUT - 1/4" - 20 lock......
COVER - BEIITHNAL e e e et rar s e s rsasssbass s ssamss eass i aae e s




48

A DANGER
2

- SPINNING BLADE .

BLO'IHEFIJ MIWER BHALLNDT BE
Q YATHOUT EI

NTIRE R
cxrcHen. SUARD, & GovERa pucE
« STAY CLCAROF BLOWER | FIWER
- WHEN ENGINE IS AUNNING.

" » READ QPERATOR'S FIANUAL

DANGEFI

- SPINNING BLADE :
=" STAYCLEAR OF MOWERWHEN - 1
. ENGINE S AUNMING N

G2090V -

TO AVOID SERICUS INJUAY AND TO HEI..P
AVOID SERIQUS EQUIPMENT FAILURE DD THE
FOLLOWING MAINTENANCE DAILY AI-TER
STOPPING OR A5 $PECIFIED BELOW

1 REMOVE IGNITION KEY

2 CLEAN, ENGINE
T ENGINE COMPARTMENT
HYDARAULIC PUMP FINS
AND COCLER IF EQUIPPED
MAOWER DECK UNDER SIOE
J FLUIDS  ADD IF REQUIRED
ENGINE OIL - CHECK EVERY 4 HNS
HYDRAULIC OIL
' 4 LyeE READ "LUBAICATION SCHEDULE"
N JSHOWN BELOW

READ GPERATOR 5 AND ENGINE MANUALS
LUBRICATION SCHEDULE

seawice H
ALL MACHINER HOURE
1 AXLE -SAUGE WHELL '
T AXLE-TAR WHEEL LN @
13, FORK GAUGE WHEEL aa
4 o
& GEAR BDX-FOWER DECH 100 P,
. awu DANE (IF EQUIMPEC)
A CHAN

Ta JAGH EHAFT-SPROCKETS ¢
TC AXLE-DRIVE WHEELE a0
FULLEY JAGCK BHAST (IF luulFF!ﬂI
WA JACK SHAFT FULLY
DUAL TAIL WHEEL ~
34 ANLE TAIL WHEEL . L)
[ 38 FORK TAIL WHEEL ag

3C AXLE AXLE FIVOT o | BN O o
VAL BLOWER
0 EFINDLE uuw:n awn 03 - ég

*

CAUTION e
MUST BE KEPT CLEAM

>+ > SEE OPERATOAS MANUAL ~ = =

ews - THROTTLE - {

'on--u'

. . sunr ’

"4\ WARNING

MEAD DPERATORSHIANUALS, - - .
KNOW LOCATION & FUNCTIOH OF ALL CONTROLS,
KEEPALI-GUMWS.SHIELDSISAFEH SWITCHES .~ 7

PLACE &

WORKING,
CI.EIHWDIK Annozl'_r.ngmsmrcouw .

" ME THACWH BY TH
* DO NOY LOW \/HEN GHILDREN I:IHBTHEHSAHEMWND
HEV CREM.

LOGK DOW

'ER CARRY CHil,|
H & REHIND BEFORE AND WHILE BACKING.
OVWH SLOPES. NOT ACAOSS.

GO WP ARD D
IFHAI:HIHESTGPS GCING U'HIL\,STOPBL!DES £
R DOWH SLOW! -

; lVOlD SUDDEN TURNS, .

FATLURE TO OBSERVE THESE PRECAITIONS. .-
COULD RESULT IN SERIGUS INJURY OR DEATH. :

.SPINNING BLADE
TO AYOID SERIOUS INJURY:
MOWEA SHALL HOT HE OPERATED
WITHOUT EITHER ENTIRE
» CHUTE DEFLECTORA « MUFLCHER

+ GAASS CATCHER
AND GUARD / COVERS IN PLACE. |

-A WARNING

WACHINE UNSTABLE wrmmowan
DECK INTHE Rﬁm POSITION.

cE'I!gggITION WHEN
N TRANSPORTI

FALURETO OBSEAVE rms wmrrm
READ DPEHATGR'S MANUAI.

STEERING - |
LEVERS |
FO@M I '
e (5) ‘

l HEUEHSE
- STEE RING
LEVER LOCK

ﬁ@

LHLOCK I.DCK

u{:

-

~ 30
- m
|

OO AbhWN = —

46076
c4ABOT7
c46321.

. 37501
38047
C46315.
C46310
C46309
T46312
Ca7500

. 48318
~ C483F17 -
G46385
C43418.
£43413
C43416

A.—I_l—l_l___;-—‘
PumNIO

S 15 46323
K 18 C46324
17°. C46325

W

PART NO.-

REF. ©~  PART NO.

DECALS (TRACTOR)

 DESCRIPTION
DECAL - body side LH. "G2090V™",, eeteealon s eea e eea s eemteeston s eereeebemnss aretesersasasnsren sesenesalnees
DECAL - body side R.H. “G2090V" [shown)
DECAL - "WARNING" operation....... ettt e s

- DECAL - instrument panel

MEDALLION - “GRAZER" .
DECAL - "WARNING" ogeration..........
DECAL - "ATTENTION" ..oo./ oo,

DECAL - steering levers .............. SR '

DECAL - parking brake...

DECAL - "DANGER" carbon monoxide ...

DECAL - lubrication....

* DECAL - clean cooler

DECAL - fender skirt L. H
DECAL - fender skirt R.H. (shown)

DECAL - front "GRAZER” ......oovuecrermeccrcisessessssissssessesesnssnsaes
DECAL - tail side "GRAZER ...t ssmnrssisis s s sssssmsssssrsins

DECALS {Deck)

DESCRIPTION

DECAL - "DANGER" spinning blade-.

-DECAL - "WARNING" spinning blade.........iii gt
’ DECAL 'Danger .

_ REQD

—h

T N N N N

MR — =




51
52" MOWER DECK AND ATTACHING PARTS

REF. PART NO. . DESCRIPTION ' _ . REQ'D

 C44612 CHUTE foot guard
€39209 - MOUNT - foot gqard
39204 COVER -pulley.. oo,
€38203 COVER - center
C39200 COVER - L.H..
C37942 SHOE - skid... rreeveerarens
£37910 ROLLER - antr—scalp ......
C37911 ‘SHAFT - roller

LN

%
e
©ENOOAWN

10 C37912 - BRACKET - gauge WHEEL MOUNT..... et oo reeeeesse e sensesseseessessssleresssinssesns
Tt N C37913 MOUNT - gauge Wheel ... siuenmss s
: 12 'C45842 FORK e
13 C37915 AXLE - wheel ..
.14 - C37916 ©  WHEEL- gauge -
S Cc29145 ‘TIRE - 11 x 400 5 "
C44456 - RIM - 57 {includes bearmgs and grease flttlngs)
C44499 BEARING - wheel ... OO
219-10 FITTING - grease 1,-’4”
15 1132419 . BOLT-1/2"-13x 61/2" ceeeennene
16 €37920. BOLT - wing...
17 C3791 . NUT - gauge wheel handle
18 C37505 BREAKER - circuit, 10 amp ..
19+ C37860 ° COLLAR - set .
w20 C37824 BEARING - 1"
~ : -2 C37922 PIN - "fas-tatch™ ... et e
o ) . 22 . 14156 PIN - deck ..
a 23 C29029 PIN - cotter halr
LR - 24 - C3822 BRACKET - height adjust LH
. 25 C38222 BRACKET - height adjust R. H
26 7= T113-3 . BOLT - 1/4" =20x3/4" ... ceergeee e e sans s
27 192419 . LOCKWASHER 1/ 47 s saes
28 129-101 NUT-1/4"-20............
13171 NUT - 1/47 - 20 lock ..

PMRNNRONOONNONRRONNNRNN G S BANARRANSNS SN o oo o

30 131 BOLT-1/4"-20x1".. e
v 31 11-203 ¥ BOLT-5/16" - 18 x 1° carriage ..
) 32 21920 FITTING - Grease . omeroveeeeeeooesoeoesooeeseoeeos oo
.33 "C377%6 SCREW - set 5/167 - 18 x 1/2° square head ..

34 19220 °  LOCKWASHER - 5/16" ... -

35 129-102 TNUT = B/187 < 18 e vcesnesssemseaenee

36 19223 7 LOCKWASHER - 1/27 ...t

37 128105 NUT - 1727 - 13 e

38 113102~ - BOLT - 5/‘[6' -18x3/9.. Q

39 © - 1M-202 . BOLT-5/16"- 18 x 3/4" carnage e eeee e are s et ss e ves srssreasere s senenbesarenassemas

. - ‘ : . .40 182-528 SCREW - #10 - 32 x 1/2"... et reha et eR AR AL et e eeE A b s et e as e e s np b
L : ' . ' a1 193-1000 NUT - #10 - 32
¥ e U:.‘ & -

E




REF.

PLOURWWWWWEWWEWRNNNDNDR NN R ' -y iy o 3
RE8RUERRBRYEEBRNERREENNcEnIBarnn2Do

OO P WN =

PART NO.

£39205
21920
c37877
C45653
C37880

- C37881"
£45884*

C44128
C44130
c42786*
C45886*

' C44136

C45248 .
C37931
C37932

C37892
C37933 -
. CABBES

C3793b
C4a4241 .

. C37898

€37888

« C37901

114-201
C4b846°
131-1216
13-268
C29581
131-1352

©113-312

192-22
129-104
113-257
129-103
19221
113-208
131:71
11371
113-103
192-20

. 13-102

129-102
C45853
C30649

- BLADE - mulching (not shown) O SO

. LOCKWASHER - 7/16"

- NUT - 3/8"....
‘ LOCKWASHER 3/8"

. BOLT-3/8"-16 x.1" carnage

. 52" MOWER DRIVE

DESCRIPTION ' ‘ . ' REQ'D
MOUNT - gear hox... " ;
FITTING - grease 1/4" - 23 -

ANGLE - gear box mount........
TIGHTENER - belt................... I
HOUSING - spmdle
SPACER - spindle ...
SPACER - spindle ...
SHAFT - spindle, short
SHAFT - spindle, long
BEARING - spindie
BEARING - spindle...
BLADE - mower..

.........................................................................................................................

PULLEY - spindle....
PULLEY - gear box output
PULLEY - gear box mput
PULLEY - idler. large .......ccovv i )
PULLEY - idler, small....
BELT - deck
BELT - drive...
GEAR BOX - angle drlve (See page 59)
SPACER - washer ...
BOLT-1/4"-20x 4“
BOLT - 3/8"- 24 x 1-1/4"._
WASHER 3/8"-10 ga..
NUT - fock 3/8" ...

BOLT - 3/’8" -16 x ‘I
KEY - 3/16" x. 17 ........... ettt oemetesoetbietseeeAreeasaTE e b aes A ee e ea Rt Srrara st ranere foetanimtectansearenae s
NUT - 3/8" flange lock ......cccoievenie.

BOLT-7/16" - 14 x 1-1/4 ..o

o s D S S A RWWO O -, WA WS =W

NUT - 7/16" - 14...
BOLT - 3/8" - 16 x 2- 1/2" ............ .

BOLT-3/8" 16 x 1- 1/4"
NUT - 1/4" - 20 lock...

BOLT - 5/16"- 18 x 17..
LOCKWASHER - 6/ 6.
BOLT - 5/16" - 18'x 374" ..
NUT = BTG = T8 mssrrmsrrasreessissss s s
HOUSING A@SEMBLY spmdle {includes ref. 5, 6, 9}
WASHER-- 3/8".

..............................................................................................................................

* use before S/ Nl: 1350301
** use S/N: 13503011 and after




654

L

-

Bt

-
m
m

LD R WK =

10 %

i}

13
14

" £44499 . BEARING - wheel .,

15
16
17
18
19
20
2
22

.23

26
27
238

30
1
32
33
34

35 -~

36
37
38
39
40
41
42
43

- . CHN378 COVER - center...

[ C37916 WHEEL - gauge ..

131 BOLT-1/4":20x 1"...

- 182:628 ~ SCREW - #10- 32 x 1/2".
" 193-1000 NUT - #10-- 32.
© C39221 - BRACKET - height adjust LH

1]

62" MOWER DECK AND ATTACHING PARTS

PART NO. DESCRIPTION |
C44088 ' DECK-62"..

C4£1396 CHUTE - foot guard
C41400 . MOQUNT. - foot guard
C4392° °  COVER - pulley....

C37956 SHOE - skid LH e . ,

- C37910 . ROLLER - anti-skid ...........

c379m SHAFT - roller ...
C37912 BRACKET - gauge wheel mount .....................................................
C37913 MOUNT - gauge wheel ...

C45842 FORK - gauge wheel...
C37915 AXLE - gauge wheel ..

C29145 TIRE - 11 400 5 -
C44496 - RIM - 57 {includes bearlngs and grease flttmg)

21910 - - FITTING - grease
113-2419 BOLT - 1/2" - 13 x 6-1 /’2"
Cc37921 - NUT gauge wheel handle-” .....................
C375056 BREAKER - circuit - 10 amp ..

C37860 ° COLLAR - set 17

C37824 BEARING - 17

. C37922  PIN- -fa_s-tatch-...................................._........._........:Zﬁ’.fﬁﬁff.'ﬁﬁﬁ:fIIZIZIIZIZIf{fﬁ:ﬁfIZIIZIII’.ZIIIZIIIIII

3

141-56 PIN = EOK v v ereemrt e e s oo tee e ettt s e e e e
C29029 '~ PIN - cotter, Rair oo,
C379b7 SHOE - skid RH. oo 5
113-3 BOLT - 1/47 - 20 X 3/4" e,
192-19 LOCKWASHER -4
1209101 NUT = /8% = 20 ceeessesseeeeeseesess e st eeeres ot oesroni v
1371 0 NUT- 174" - S0 ok e

111-203 BOLT - 5/16" - 18 x 1" carrrage

219-20° FITTING - grease.. -
C37756 SCREW - set 5/16" - 18 X 1/2" square head
192-20 LOCKWASHER - 5/16".. i
129-102 NUT -5/16"- 18... .
192-23 LOCKWASHEFI - 1/2“...‘....
128-105 NUT-1/2%- 13
113-102 BOLT ~ 5/16" - 18 x 3/4" ...
111-202 BOLT - 5/16" - 18 x 3/4" carrlage

€39222. - BRACKET - height adjust HH

REQ'D

> . - ; .




56

i ‘ C - ' .REF.

10
10_

1

12

13

14

15

16

. 17
. 18
: 19
‘20"

21

22
23

24

25

26

27

28

29

30

31

32

33

34

36

37
ag

. 39

40
41

DM ~dD DN GBI —

36

PART NO.
C41757

195-103

C37877

' C45654
- C45860

C37945
C37946"
C45885"
C44132
C44134
C42786"
C45886"

C44138
_ cas61

C378560
€37932 -
C37/892
C37933
C456855

- £38929

ca42a4
C37898
C37888
C37901
114-201
C45846
131-1216
113-268
£29581

" 131-1352

13-312
192-22
129-104"
13213
129-103
192-21 -

. 113-208

b

13171
111371
113-102
192-20
113-102 .
129-102
113-1
192-19 .

42 219-20

HOUSING ASSEMBLY - spindle (includes ref. 5, 6, 9)

" PULLEY - gear box input......

CBOLT - 1/47 20 X 4" oo e

T BOLT = 3/8" - 16 X 1" CAMTIAGR . oeooeeeeeeeeeeeeres v eeeeeereseresereeseseren

FITTING - GESE 1/8" - 2By

62" MOWER DRIVE

DESCRIPTION T .. REQD
MOUNT - gear box
WASHER - 3/8"
ANGLE - gear box mount
TIGHTENER - belt

........................................................................................................................

............................................................................................................
...........................................................................................................................

.........................................

. - HOUSING - spindle...................
SPACER - spindle .................
SPACER =-8PINAIG ...t seest s et aecs s ars s neggeesnes '
SHAFT = SPINAIQ, SROM covvrecvviers e sserissssssisieess s ssssssss b oagssesssssssessassss s ssassssssssssssssasens
SHAFT - SPIndle, 10NG e ssneesssassssssssssisssessssdb s dentsissassssonmisssassasssscisess
BEARING - spindle.......cccooeernne.
BEARING - spindle.......
BLADE  ooooeeecereoeoeey oot ees e eeesseeessessssese s ststsmesss e es e s et et £ttt eren e
BLADE - mulching {not ShoWN} ... s sissons e s
PULLEY — SPIRAIG s e v ittt ot e eeee b eme e eeee e emem et see s beesesesee s ee e ennssaasasamssetreen
PULLEY - gear box output....

PULLEY = QIR JAIGE vttt ceeeeeeee e eas b eee e sise s aes e semeasa b e asssrass e remee
PULLEY - idler, small ... e e eeeenne peermcenan T

BELT = i€ e e res e e e sasrsnerens

GEAR BOX - angle. drive (See page 59).......w....:
WASHER - SPacer....crmressisnens

[

BOLT - 3/8" < 24 X 1-1/4" s

WASHER - 3/87, 10 ga..ll

NUT - ook 3/8" e !
L L T L OB
NUT - 3/8" flange ock ... g

BOLT - 7/16" - 14 X 1-1/4"
LOCKWASHER - 7/16" ...,
NUT - 7/168" - 14 e
BOLT - 3/8" - 16 x 2-1/4"....c.occe.cc.
NUT - 3/8 e binese s
LOCKWASHER - 3/8" ...
BOLT - 3/8"-16 x 1-1/4" ...
NUT = 1/4% = 20 100K Z oo ceean s s ecemseemcee s cem e e seeet s emseera et et bas et a0

BOLT = B/ 18" - 18 X B/A4" oo oeeeereeronisrsssmssesssssssssssisssssssesesseessiseesmsssssesesoes e o
LOCKWASHER = B/ 16" ...rocrsoesrvesmsssmssisssssssssssssssssssissasssesssesssmsssssssos e oeesose
BOLT - 5/16" - 18 x 3/4" .... ‘

NUT - 6/16" - 18 o
BOLT - 1/4"- 20 x 1/2".....
LOCKWASHER - 1/4"_. ...

RN = = O o ed e ok b =2

T

* Use before S/N 013503103
* Use S/N 013503103 and after




e

v}
m
m

{

Wo~NOORWN=

]

PART NO.
. C37898

C37959

- €29581

C37960

. €37961

221-84

C37963
C37964
37965

T 37966
C37967

C27968
219-23

C37969
. €37970

C3797
2214
c28241

. €37975

DESCRIPTION — w<._ "~ _  -REQD
GEAR BOX : e ” 1

KEY - 3/16" x 3/16" x 1",

»PLUG - expansion............

GREASE - synthetic, cartridge

FOR ALL MOWERS = ' Lot

- GEAR BOX
(Ctﬁrgis)

el
.

HOUSING « Pt eoeesger s e

SHAFT = IPUL c.orveoaes eesconessmsssaesssoaneesresssnrsssesgesssssssse
BEABRING = BAI .ot esnsenn
BUSHING - pipe 1/47 X 1/8 oot
RING = PRIBINING ceevvo oo eeeeesseseseeseeeeeeeeee e senee

_ GEAR - output shaft ..., fen e reeessseess s AL AR SRS s en s eeeateeatonn 1

SHAFT = OUIDUL. oo eeeece oo oo sesseesesesssssssssessessesssesssssensseesseeeseeesoneeeeeerr 1
BEARING - balt..oooooooooovooo ettt eeeeee e e et AP ettt eer e ere e 3
LOCKWASHER ... : -8

........................................................................................................................

SEAL - shaft... e SOOI WO
GEAR - input shaft.......o....hooeeoiie . O UOR WL S IR

ELBOW : street 1/8" x 90° . X ' '
VALVE - relief.......c.coooecrivccnnenercnrins — A 1

-
, -1
} .
.
i L -—
P
o LA
L '
v ,f'
[N
s
\ > "
! - e ,
. l
B -
2
[
a H
. : ‘g.
F B




